

No	Product Name	Generic Name	Strength
1	Aspirin Tablet	Acetylsalicylic acid	300mg*1000T
2	Enteric-coated Aspirin Tablet		250mg*500T
3	PyongSu Spirin Tablet		250mg*20T
4	PyongSu Spirin Tablet		250mg*60T
5	PyongSu Spirin Tablet		250mg*10T
6	Paracetamol Tablet	Acetaminophen	500mg*1000T
7	Paracetamol Tablet		100mg*1000T(for children)
8	PyongSu Cetamol Tablet		250mg*60T
9	PyongSu Cetamol Tablet		250mg*10T
10	Cotrimoxazole Tablet	Trimethoprim-sulfamethoxazole	480mg*1000T
11	Cotrimoxazole Tablet		120mg*1000T(for children)
12	Cotrimoxazole Tablet		480mg*40T
13	Metronidazole Tablet	Metronidazole hydrochloride	250mg*500T
14	Metronidazole Tablet	Metronidazole hydrochloride	250mg*50T
15	Mebendazole Tablet	Mebendazole	500mg*100T
16	Mebendazole Tablet		100mg*60T(for children)
17	Salbutamol Tablet	Albuterol sulfate	4mg*500T
18	Zinc Sulphate Tablet	Zinc Sulphate	250mg*100T
19	Amoxicillin Capsule	Amoxicillin Trihydrate	250mg*100T
20	Chloramphenicol Tablet	Chloramphenicol	250mg*100T
21	Ciprofloxacin Tablet	Ciprofloxacin Hydrochloride	250mg*100T
22	Doxycyclin Capsule	Doxycyclin Hydrochloride	100mg*60T
23	Tetracyclin Tablet	Tetracyclin Hydrochloride	250mg*1000T
24	Teramycin Tablet		100,000IU*120T
25	Anti-thrombosis Aspirin Tablet	Acetylsalicylic acid	50mg*100T
26	Diclofenac Tablet	Diclofenac Sodium	25mg*100T
27	Vitamin C Tablet	Ascorbic Acid	100mg*200T
28	Ferro Zinc Tablet		90T
29	Omeprazole Capsule	Omeprazole	20mg*60T
30	Multi-vitamin Tablet		60T
31	Erythromycin Tablet	Erythromycin	250mg*100T

Therapeutic Use	Dosage	Sales Price(€)
Anti-inflammatory, Analgesic, Anti-pyretic	2 tabs* 3 times, 4~7 days	1.8
		5
		0.1
		0.2
		0.05
Nonsteroid anti-inflammatory, Analgesic, Anti-pyretic	1 tab* 3 times, 3~5 days	3.04
	2 tab* 3 times, 3~5 days	1.55
	2 tab* 3 times, 3~5 days	0.2
	2 tab* 3 times, 3~5 days	0.1
Sulphaminic antimicrobial	1 tab* 3 times, 3~5 days	6.36
	2 tab* 3 times, 3~5 days	2.06
	1 tab* 3 times, 3~5 days	0.7
Antiprotocozoal, Antimicrobial	1~2 tabs* 2 times, 2~3 days	1.85
		0.7
Anthelminitic	1 tab* 3 times, 1~2 days	2.75
	2 tab* 3 times, 1~2 days	0.8
Bronchodilator	1 tab* 3 times, 3~5 days	1.05
Astringent, Vomitory	1~2 tabs*3 times, 2~3 days	0.35
Broad-spectrum Antibiotic	2 tabs* 3 times, 3~5 days	1.4
Broad-spectrum Antibiotic	1 tabs* 3 times, 2~3 days	1.6
Antibiotic	2 tabs* 3 times, 3~5 days	2
Broad-spectrum Antibiotic	2 tabs* 3 times, 3~5 days	1
Broad-spectrum Antibiotic, Antimicrobic, Amebacide, Antirickettsial	2 tabs* 3 times, 3~5 days	1.4
Antibiotic	2 tabs* 3 times, 3~5 days	0.42
Anti-platelet,	1~2 tabs* 2 times, 2~3 months	0.7
Nonsteroid anti-inflammatory,	1~2 tabs* 2 times, 1~2 days	0.7
Vitamin	1~2 tabs* 2 times, 1~2 months	0.65
Vitamin, Mineral		1.5
Antiulcerative	1~2 tabs* 3times, 1~2 days	1.5
Vitamins	1~2 tabs * 3 times, 5~7 days	2
Antibiotic	1~2 tabs * 3 times, 3~5 days	3